
WASTE AND ENERGY AUDIT IN A PAPER MILL 

 

by 

 

Perera, L.A.K. 

 

A thesis submitted in partial fulfillment of the requirements for the degree of Master of 

Engineering. 

 

 

Examination Committee  : Dr. C. Visvanathan (Chairman) 

     : Dr. Lars Baetz Reutergårdh 

     : Dr. S. Kumar 

 

 

Perera, L.A.K. 

 

Nationality    : Sri Lankan 

Previous Degree   : B.Sc. Eng. (Civil Engineering) 

       University of Moratuwa 

      Moratuwa, Sri Lanka. 

 

Scholarship donor   : Swedish Government Through Swedish   

      International Development Cooperation Agency  

      (Sida) 

 

Asian Institute of Technology 

Bangkok, Thailand 

August, 1996 

Comment:  



 ii

ACKNOWLEDGMENT 
[...]
 The data indicates that for glass interleaving paper the electrical energy consumption is 
comparatively high. One reason for this may be due to use of conical refiners in the stock 
preparation department. In many instances it was noted that over capacity pumps were used in 
the mill. One example is the pump used to discharge wastewater to the sump. The capacity of this 
pump is found to be 210 m3/h resulting an operating time of less than 5 minutes at a time. 
Similarly the pumps providing pulp to the paper machine are oversized and a considerable 
quantity of pulp pumped overflow and returns to the same reservoir where it is pumped. Finally it 



 60

is very important to install meters for each and every section and monitor them regularly to find 
any abnormal consumptions. 

Table 5.19 Electrical Energy Consumption for the Three Products (SRIPADIT, 1990) 

Product Stock Preparation 
(kWh/tonne of 

product) 

Paper Machine 
(kWh/tonne of 

product) 

Total (kWh/tonne 
of product) 

Duplex Board 

Printing and Writing Paper 

Glass Interleaving Paper 

304 

197 

604 

221 

214 

386 

525 

411 

989 

 

5.3.2 Consumption of  Steam Energy 

 Saturated steam for the process drying is produced by two steam boilers. The first is of  8 
tonnes/h capacity with saw dust as its main fuel and operates for 24 hours a day. The average 
moisture content of saw dust was found to be 21%. The calculated heat requirement to evaporate 
this moisture is 0.5% of the total heat input. The other boiler is 6 tonnes/h capacity and it uses 
bunker carbon oil as its fuel. This boiler is not operated under normal operating conditions. The 
average steam production for the year 1995 was found to be 3.6 tonnes/h. The steam energy 
consumption figures for the different products as per SRIPADIT (1990) are illustrated in Table 
5.20. According to these figures overall steam consumption is 2.18 tonnes/tonne of paper 
indicating a 9% reduction from the present data. This may be due to the improvements in 
condensate recovery and line distribution system. 

 The steam produced at 700 kPa pressure and distributed in a net work to operate Yankee 
and drum dryers at 355 kPa. The process steam consumption was found to be 2 tonnes per tonne 
of paper produced which is within the standard norms. From the data obtained, the feed water to 
the boiler is found to be 85 tonnes/day and make up water is 23 tonnes/day (assuming 
4L/person.day for drinking purposes). If we assume a blow down of 5% (4.25 tonnes/day), 22% 
(18.75 tonnes/day) of condensate is not returning to the boiler. This should be improved closer to 
0% (RAGAN, 1990). One way of improving this is to recover the flash steam. Although 
MOHANTY (1991) has proposed this, it is still unimplemented. The boiler efficiency is 
calculated to be 79% as illustrated in Appendix E Table E-4. According to RAYTHEON 
ENGINEERS and CONSULTANTS INC. (1995) the boiler efficiency should be increased at 
least to 85%. If it can achieve this target, it will reduce the fuel saving by 11%.  There were 
instances where insulation is damaged in steams pipings and condensate recovery pipe lines. The 
evaporator bodies are uninsulated. The insulation of evaporator bodies, proper maintenance of 
line distribution net work and reduction in moisture content in saw dust  would improve the 
steam consumption efficiency.  



 61

 

Table 5.20 Steam  Energy Consumption for the Mill (SRIPADIT,  1990) 

Process No of 
Dryers 

Working 
Hours 

Pressure 
(kPa) 

Steam Consumption 
(tonne/tonne of product) 

Duplex Board 

Printing and Writing Paper 

Glass Interleaving Paper 

Stock Preparation II 

16 

2 

1 

- 

24 

24 

24 

1 

365 

355 

355 

- 

2.6 

1.4 

1.8 

Negligible 

 

5.3.3 Summary 

 The energy consumption pattern for the mill is found to be 26% electricity and 74% saw 
dust fuel. The total electrical energy consumption of the factory is 631 kWh per tonne of paper 
produced. The electricity consumption for the paper machine seems to be satisfactory. Electrical 
energy saving can be achieved by reducing the energy demand for stock preparation by 
improving the technology and readjusting the illumination in the working areas. Saturated steam 
for process drying is produced at a rate of 3.6 tonnes per hour at a boiler efficiency of 79%. The 
steam consumption was found to be 2 tonnes per tonne of paper produced which is found to be 
satisfactory. The reduction in the moisture content in the saw dust will result in marginal saving 
of fuel to generate steam. The insulation of the thermal equipment and improvement of the 
distribution net work would reduce the thermal energy consumption. 

5.4 Treatment Plant Audit 

 The process wastewater of the mill is conveyed to the treatment plant sump by a gravity 
canal and a bypass pump. The conveyance canals has not been cleaned for a long time and it 
contain large deposits of SS in the bottom of the drain. This tends to operate the by pass pump 
very frequently. The wastewater discharge measurements near the sump was carried out 
simultaneously for the gravity flow and bypass pump flow. The data for four days of flow 
measurement is presented in  Appendix C Table C-33. The calibration of the bypass pump was 
conducted initially in order to find the pump flow (Appendix C Table C-32). The flow from the 
gravity canal was measured using a V-notch and the pump working time was measured using an 
hour meter. Two days of hourly flow measurement was carried out in order to find the hourly 
variation. Graphs in Appendix C Figs. C-1 and C-2 indicates that the hourly variation is not 
significant except for some peak values due to overflow of back water storage tanks.  

 In the results obtained, the average wastewater near the sump was found as 4027 m3/day 
which was above the expected value. The reason for that was due to the unusual reuse water 
consumption as shown in Table A-34. It was decided to deduct this excess amount of reuse water 



 62

consumption from the measured average. The calculated average value for the total wastewater 
was obtained as 3648 m3/day. Having treated this wastewater for about 6.75 days, 1120 m3/day is 
used back in the process and the remaining part is discharged to the Chao Phraya River. It was 
estimated that the amount of water evaporated in a day as 51 m3, by assuming evaporation loss as 
5 mm/day (METEOROLOGICAL STATION, 1996) and seepage in Bangkok soil as 0.003 mm/h 
(YINGJAJAVAL, 1993). The calculated quantity of wastewater to the river is found to be 2464 
m3/day. The total quantity of sludge generated in a day is found to be 2503 kg/day. 

 The cost analysis for wastewater treatment is presented in Table F-3 in Appendix F. The 
cost incurred for treatment of one cubic meter of wastewater is found to be 0.051 $/m3. This 
excludes the labor and maintenance. The total cost of wastewater treatment is 0.06 $/m3. 

5.4.1 Waste Quality and Treatment Plant Efficiency 

 The wastewater stream contains discharges from the stock preparation and paper making 
processes. The storm water and the water used for general purposes are directly conveyed to the 
public canal.  

 Fig. 5.8 shows different discharge locations and the sampling points of the effluent 
treatment plant. Grab samples were obtained from all the sampling points and the resulting 
wastewater characteristics in terms of average temperature, pH, BOD, COD, TS and SS are 
shown in Table 5.21. Fig. 5.9 depicts the removal efficiency of each of the treatment plant unit 
operations. 

Table 5.21 Effluent Quality Analysis for the Treatment Plant  

Sampling 
Point 

Sampling 
Location 

Temp (0C) pH SS 
(mg/L) 

TS 
(mg/L) 

DS 
(mg/L) 

COD 
(mg/L) 

BOD5 
(mg/L) 

1 

2 

3 

4 

5 

Sump 

Clarifier 

Lagoon I 

Lagoon II 

Lagoon III 

36 

36 

34 

32 

32 

6.87 

6.79 

7.08 

7.30 

7.29 

686 

30 

25 

10 

10 

1551 

860 

959 

850 

851 

879 

826 

932 

835 

837 

770 

210 

158 

99 

73 

82 

63 

36 

23 

8 

 

 From the results in Table 5.21 it can be concluded that the COD component is mainly due 
to SS present in the wastewater. It can be noted that there is no dissolved solids removal from the 
above system. 



 63

Paper Mill

Sump

Primary Clarifier

Aerated Lagoon I

Aerated Lagoon II

Aerated Lagoon III

Thickener

SDBLEGEND

               Sampling Point
   P          Pump
- - - - - -  Gravity Flow Drain
               Pump Flow
SDB       Sludge Drying Bed

Point 2

Point 3

Point 4

Point 5

Point 1

Solid Waste

Chao Phraya River

Fig. 5.8 Discharge Locations and Sampling Points at Effluent Treatment Plant

PP

Reuse Water for Process

 

 The analysis  shows that the SS removal from the clarifier is within reasonable limits 
(<70%) yet the BOD removal is much less than the standard value of 40% (RAYTHEON 
ENGINEERS and CONSULTANTS INC., 1995). This contradicts the COD removal. It indicates 
that most of the SS are not biodegradable. 

 Alum is used as the coagulant in the clarifier. The line injection of alum is done at a 
predetermined constant rate of 50 mg/L. Jar test conducted at the AIT, environmental lab 
indicated that the optimum dosage is 70 mg/L. It is advisable to run a jar test experiment 
frequently in order to find the optimum alum dosage. This will not only improve the efficiency of 
the clarifier but also economic consumption of alum.  

  It was noted that in some occasions there is high amount of SS leaving through the weirs 
of the clarifier. This may be due to batch wise pumping of wastewater from the sump to the 
clarifier. It is advisable to pump the wastewater continuously at a rate of 152 m3/h. In addition a 
baffle plate arrangement near the outlet would reduce floating objects leaving the weirs.  



 64

4%
27%

85%

0%

100%

Clarifier

      

      

75%

0%

100%

Lagoon I

 

35%
73%

0%

100%

Lagoon II

      

      

50%

100%
74%

0%

100%

Lagoon III

 

 

Fig. 5.9 Removal Efficiencies of Various Unit Operations   

Legend 

            COD 

            BOD 

             SS 



 65

 According to the design, oil and grease removal is done after the Lagoon III. In a proper 
design this should be one of the first operations to be carried out in order to over come the 
settling problems in the clarifier. It was also noticed that lot of sand particles are discharging 
from the stock preparation operation. These particles should be removed using a grit chamber 
other wise it will get contact with the clay particles and make a harder material and will create 
problems in removing using normal raking method. The Tables 5.22 and 5.23 compares the 
design criteria for clarifier and aerated lagoons with the actual data. It can be concluded that the 
existing units are within designed range. Manually clean bar screen installed near the sump is not 
effective since it disturbs the gravity flow of wastewater and hence the increase in water level in 
drains. This has to be replaced by a self cleaning continuous bar screen. 

Table 5.22 Comparison of Design Criteria with the Actual Figures for the Clarifier 

Parameter Design Criteria (UNEP, 1981) Existing Value 

Diameter 

Depth 

Surface Loading 

Weir Loading 

HRT 

50 m 

4 - 5 m 

14 -24 m/day 

248 m3/m.day 

2 h 

9.9 m 

3.4 m 

23.5 m/day 

59 m3/m.day 

2.4 h 

 

Table 5.23 Comparison of Design Criteria with the Actual Figures for Aerated lagoons 

Parameter Design Criteria (UNEP, 1981) Existing Value 

Water Temperature 

HRT 

Depth 

Surface Loading 

BOD Reduction 

O2  Consumption 

Oxygenation Efficiency 

250C 

5 - 10 days 

4 m 

6 m/h 

70 -90 % 

1.6 g/g BOD5 reduction 

1.6 kg O2/kWh 

320C 

6.75 days 

3 m 

0.05 m/h 

90% 

6.4 g/g BOD5 reduction 

Assume the same 

 



 66

 It was found that the oxygen consumption is 4 times higher than the standard value. The 
Table 5.24 compares the available aeration capacity with the actual requirement for each of the 
lagoons. This indicates that an operation time of 6 h/day is sufficient to supply required oxygen. 
From the electricity measurements it seems that the aerators are working almost 24 hours per day. 
It is recommended to reduce the aeration capacity and work for 24 hours or to start aerators only 
during night.  

Table 5.24 Comparison of Available Aeration Capacity with the Actual Requirement 

Unit Operation Available Capacity (kg/day) Actual Requirement 
(kg/day) 

Aerated Lagoon I 

Aerated Lagoon II 

Aerated Lagoon III 

573 

429 

286 

158 

76 

88 

 

 The thickened sludge from the thickener is designed to send to the sludge drying beds and 
then for land filling operations. It was noted that this sludge is pumped directly to the near by 
land. Hence most of the water drained from sludge will seep into the ground water layer causing 
high environmental pollution. The small quantity of solid waste generated from the production 
process is directly incinerated behind the factory. 

Table 5.25 Comparison of Effluent Quality Standards with Thailand National Standards  

Parameter Teppattana Paper Mill Standards in Thailand 

BOD (mg/L) 

COD (mg/L) 

TS (mg/L) 

SS (mg/L) 

DS (mg/L) 

pH 

T (0C) 

8 

73 

851 

10 

837 

7.29 

32 

20-60 

- 

- 

30 

2000 

5-9 

- 

Source : ENVIRONMENTAL QUALITY STANDARDS DIVISION, THAILAND (1989) 



 67

 The Table 5.25 presents the comparison between the actual effluent quality measurements 
with the required industrial effluent wastewater standards in Thailand.  It can be concluded that 
effluent quality is well within the required limits. 

5.4.2 Solid Balance 

 Table 5.26 displays the solid balance of the mill. The results indicate that SS and TS is 
within reasonable limits and the difference may be due to the accidental losses from the paper 
machine stuff box. The DS variation is about -5% from the value obtained for the sump. However 
DS in the sump is in agreement with unit operations following the sump. The ratio of SS and DS 
to TS, for the process is 45% and 55% respectively and for the sump is 44% and 56% 
respectively. This is acceptable due to the settling of suspended solids in the conveyance canal. 
This indicates that although there is a high variation of -5% for DS, the overall balance can 
assumed to be acceptable. 

Table 5.26 Solid Balance 

Location  Flow (m3/day) SS (kg/day) DS (kg/day) TS (kg/day)

PM I Drain I 

PM I Drain II 

SP I  

PM II Drain I 

PM II Drain II 

SP II 

PM III Drain I 

PM III Drain II 

SP III (Included in PM III Drain II) 

1127 

217 

77 

611 

442 

46 

350 

776 

87 

1120 

6 

388 

243 

139 

298 

68 

226 

- 

1311 

87 

104 

514 

301 

60 

154 

512 

- 

2435 

93 

492 

757 

441 

358 

214 

734 

- 

Total 3646 2488 3043 5524 

Sump 3648 2503 3207 5658 

% Unaccounted 0% -2% -5% -2% 

 

  It should be noted that although wastewater flow quantities are balancing, there is a 
difference of 164 m3/day from the raw water consumption and wastewater generated as 



 68

mentioned in Table 5.12. Part of this water could contribute to the sump water which is difficult 
to quantify. 

 The COD balance for the whole system is not possible because the COD generated from 
the stock preparation area was measured as filtered COD. 

5.4.3 Summary 

 Gravity flow of wastewater is disturbed by the SS deposited in the conveyance canal 
hence it unnecessarily pump wastewater to the sump. The efficiency of the treatment plant was 
found to be functioning satisfactorily yet lack of a grit chamber with oil and grease removal is 
one of the major draw backs. It can be further improved by separating the waste volume coming 
from the stock preparation operation. This contains not only high SS but also high DS. The 
efficiency can be further improved by having continuous pumping of wastewater from the sump 
to the clarifier at a rate of 152 m3/h. The designed aerators seems to be too much for the 
requirement resulting in high electricity loss. The sludge generated per day was found to be 2503 
kg/day. The sludge coming out from the thickener should convey to the sludge drying beds 
without disposing to the ground. The possibility of this sludge to use as fuel for the boiler must 
be taken into consideration. 

5.5 Cleaner Production Options 

 From the past experience it has found that cleaner production programs are not only 
feasible but also provide means of improving the image of the company in the eyes of work force 
as well as the general public. It will indirectly result in cost reduction for wastewater treatment 
and raw water consumption. 

 Table 5.27 describes the proposed cleaner production options for the three different 
sections, namely, stock preparation (SP), paper machine (PM) and utilities (U). Anticipated 
benefits , technical requirements and environmental aspects for each measure are also discussed 
here. 

The implementation sequence is categorized among the following stages. 

Stage I    - Directly implementable 

Stage II  - Implementable with little analysis 

Stage III - Implementable with further analysis 

 

 

 

 



 73

5.6 Proposals for Implementation 

 Some of the important cleaner production options and new proposals to reduce waste 
generation within the system are described below. 

5.6.1 Cavity Air Floatation (CAF) Unit for PM II Wastewater 

 The main reasons to install a CAF unit for PM II are : 

a) To reduce ground water consumption; 

b) To reuse the fibre which is the most expensive out of the three products; 

c) To reduce the pollution load to the treatment plant since it gives rise to high 
solid loading to the treatment plant; 

 The selected fibre recovery unit has a capacity of 30 m3/h. Reuse of fibre recovered from 
the process has to be studied separately since it uses secondary fibre as raw material. This fiber is 
short compared to the accepted length and will reduce the strength properties and quality of 
paper. There is a possibility of using this for manufacturing of low grade paper such as toilet 
tissue. Therefore cost saving for fibre is not accounted in the economic analysis. The total pay 
back period for CAF is found to be 3 years as shown in Appendix F, Table F-2. This option is 
illustrated more clearly in Fig. 5.11.  

5.6.2 Reuse of Vacuum Pump Seal Water 

 Vacuum pump seal water should be reused for paper machine shower water or for the 
same purpose after cooling by a suitable method. The estimated quantity of raw water reduction 
from this proposal is 337 m3/day. To implement this there should be separate seal pits.  The 
pressure inside the pit is below atmospheric and it requires pumps to extract water from the seal 
pit. Therefore further analysis is required before implementing this solution. The schematic 
diagram of the proposed system is shown in Fig. 5.10. 

 

 

 

 

 

 

Fig. 5.10 Proposed Schematic Diagram for the Vacuum Pump Unit 

Hot Water 

and Air Shower Water Pump 

Separator 

Tank 

Vacuum 

Pump 

Paper 

Machine Seal Water 



 74

5.6.3 Reuse of Lagoon III Water 

 Advanced treatment of Lagoon III water and reuse in the process is another possibility. 
This will not reduce the raw water consumption but it will pave the way for zero discharge and 
reduction in ground water consumption. The quality of raw water to the treatment plant is 
indicated in Table 5.21. It was calculated that the amount water available for treatment as 2625 
m3/day. Following are the details for the reuse water treatment plant. 

a) Improve Primary Treatment : Installation of self cleaning bar screen at 30 mm spacing to 
prevent plastics and lager objects blocking the conveyance canal. 

b) Improving Secondary Treatment :  

• Chemical Preparation System : There is no proper chemical preparation system for 
coagulation and flocculation. Therefore two mixing tanks for chemical preparation should be 
constructed. 

• Improve Injection System : In the existing method chemical is fed to the inlet of the clarifier 
using feed pumps. It is suggested to line inject the chemicals to the inlet of the clarifier water 
flow line. This will improve the mixing of  coagulants with wastewater. 

• Reconstruction of a Sump after the Clarifier : The existing sump after the clarifier has to be 
replaced by a new sump. 

c) Installation of Advanced Water Treatment Plant 

  Fig. 5.11 shows the schematic diagram for the water treatment plant followed by a brief 
description of each unit. 

  

  

  

  

  

  

  

 Fig 5.11 Schematic Diagram of the Water Treatment Plant 

• Construction of storage water sump for Lagoon III water 

Storage

Cl2 

Process Water 

GAC Sand Filter 
Pump 

From Lagoon III 

Sump 

LEGEND 

GAC - Granular Activated Carbon filter 



 75

• Granular filtration : To remove high influent suspended solids (if more than 20 mg/L) and to 
remove soluble organics associated with suspended solids. The design details are shown in 
Appendix G. 

• Granular Activated Carbon (GAC) Filter : To remove low molecular weight polar organics by 
adsorption method. Under normal conditions, after treatment with carbon adsorption, the 
effluent COD is expected to have a range of 10-20 mg/L (METCALF and EDDY, 1991). The 
design details are shown in Appendix G. 

• Chemical Oxidation : Chemical oxidation by chlorine to reduce bacterial and viral content in 
wastewater and to reduce concentrations of residual organics. The chlorine dosage would be 
of 2 mg/mg destroyed (METCALF and EDDY, 1991). 

 The economic analysis for the treatment plant is shown in Appendix F Table F-3. The pay 
back period for the treatment plant is 1.74 years which indicate that it is favorable for 
implementation. The design details given in Appendix G apply only to individually design filters. 
The cost data in the economic analysis is given for a complete unit of treatment capacity of 2500 
m3/day. The unit includes a granular filter, carbon adsorption filter, chemical oxidation system 
and pressure vessel for treated water storage. 

5.6.4 Water and Wastewater Segregation 

 Isolating of strong wastes of stock preparation from the diluted effluent could 
substantially reduce the quality and accordingly the strength of wastewater for easy and 
economical treatment. Fig. 5.12 shows the effluent SS concentrations before and after 
segregation. From the proposed system expected reduction of solid loading to the clarifier is 
42%. The reduction in raw water consumption from the proposed segregation system is found to 
be 28%. 

5.7 Proposed Zero Discharge Targets 

 The proposed zero discharge targets are presented in Fig. 5.13. This will reduce the 
wastewater to the river by almost 100%. It is expected to reduce the ground water consumption 
by 83%. The main draw back of the system is that it does not remove the dissolved solids present 
in raw water. Following are some of the methods to overcome this problem: 

a) Ion Exchange 

b) Ultrafiltration 

c) Reverse Osmosis 

d) Electrodialysis 

 All these processes are very expensive due to the high operating pressure requirement and 
may not be economically attractive. 



 78

CHAPTER VI 
 

CONCLUSIONS AND RECOMMENDATIONS 
 
 

 The conclusions and recommendations for waste minimization strategies and waste 
reduction measures to achieve cleaner production at Teppattana Paper Mill can be developed as 
follows: 
 
6.1 Paper Mill 
 
 Waste audit conducted to this factory included a raw water balance, wastewater balance, 
material balance and energy balance. The raw water consumption in the manufacturing process 
was found to be 89 m3/tonne of paper which is about 7 times higher than the standard norms. The 
raw water used in the factory contained dissolved solids 4 times higher than the accepted values. 
The suspended solids leaving the manufacturing process is 59 kg/tonne of paper which is 
reasonable for a waste paper based mill. The electrical energy and steam energy consumption for 
the mill is 630 kWh/tonne of paper and 2.0 tonnes/tonne of paper respectively. These figures are 
within most of the available existing data yet it is possible to improve it further with few 
modifications. Some suggestions to improve its present status are described below. 
 
6.1.1 Water and Wastewater Aspects 
 
a) Installation of better nozzles in cleaning showers and provision of self closing valves for all 

raw water horses to prevent open horse losses. 
b) Recovery of fibre from back water from paper machine drain and reuse the effluent for wire 

and felt cleaning through installation of micro filters. Expected reduction of ground water 
consumption from PM II is found to be 700 m3/day and the pay back period for the 
investment is 3 years. 

c) Vacuum pump seal water should be reused. This relatively hot water can be reused in shower 
spray in paper machine. This can also be used to the same purpose after cooling with suitable 
means. The expected reduction of raw water consumption is 337 m3/day.  

d) Isolating of strong wastes of stock preparation from the diluted effluent could substantially 
reduce the quality and accordingly the strength of wastewater for easy and economical 
treatment. Expected reduction of suspended solid loading to the primary clarifier is 33%.  

e) Installation of water treatment unit for lagoon III water. The designed treatment capacity is 
2500 m3/day. The calculated pay back period for the investment is 1.74 years. 

 
6.1.2 Process Modifications 
 
a) Use of Poly Aluminum Silicate as sizing material instead of Alum. 
b) Consistency indicator to reduce dependency on human judgment. It avoids the variation of 

grammage and reduces paper breakage. 



 79

c) It is noted that vacuum pump suction lines are piped directly from the suction point of the 
vacuum pump. The proper way of pipe up is to run suction line into a separate tank and then 
to a seal pit.  

d) Replacement of most of the old and outdated equipment with modern automated equipment. 
 
6.1.3 Energy Conservation  
 
a) Technology upgradation by moderation and use of equipment with high productivity dryers. 
b) Install Tri disc refiners to reduce the specific energy consumption at most 40% level. 
c) Use of more effective press rolls to get as much dryness as possible (40% dryness) at paper 

web leaving the press section. 
d) Avoid breakage and maintain runability of 95%. 
e) It should be made compulsory from steam consumption section that 100% steam must be 

returned by them. 
f) Insulation of all steam lines and evaporator bodies. 
g) Recovery of flash steam. 
h) Install power meters for each and every section and regular monitoring of power consumed. 
i) Replacement or interchange of over size pumps and motors with most optimum size. 
 
6.2 Effluent Treatment Plant 
 
 The audit conducted to the treatment plant indicated that it is functioning reasonably well 
at present and treated water is well within the industrial effluent standards in Thailand. One 
major draw back of the system is, there is no dissolved solid removal from the existing units. 
Sludge from the thickener should be properly treated in the existing sludge drying beds without 
discharging to the ground. Some of the possible improvements to the existing treatment plant are 
as follows: 
  
a) Installation of a self cleaning bar screen 
b) Construction of a grit chamber before the sump 
c) Continuous pumping of wastewater from the sump to the clarifier 
d) Improvement of chemical mixing and injection system 
e) To conduct a jar test experiment regularly to find the optimum Alum dosage 
f) Replace existing aerators with smaller capacity aerators to save electrical energy consumption 
g) Treatment of wastewater from the staff housing before discharging to the public canal 
 
6.3 Proposed Zero Discharge Plans 
 
 The proposed zero discharge plans and the anticipated reductions are tabulated in Table 
6.1. It can be concluded that proposed plans could reduce the ground water consumption by 83% 
and effluent discharge to the river by almost 100%. 
 

 
 

Table 6.1 Comparison of Present and Expected Data 



 80

 
Description Present Data Expected Results 

 
  CAF Reuse of 

Seal Water 
Reuse of 

Treated Water
Overall 
Impact 

Ground Water (m3/day) 
Reuse Water (m3/day) 
Wastewater to Sump (m3/day) 
SS to Clarifier (kg/day) 
Effluent to River (m3/day) 

2890 
1121 
3648 
2503 
2460 

-700 
- 

-700 
-275 
-700 

-337 
- 

-337 
- 

-337 

-1379 
2500 

- 
- 

-1379 

474 
2500 
2611 
2228 
44 

 
Note : CAF - Cavity Air Flotation 
 
6.4 Recommendations for Further Studies 
 
a) Performing a complete economic analysis for the proposed cleaner production options; This 

will often become the key parameter for the management to accept or reject the waste 
minimization options. 

b) Monitor and evaluate results after implementation of cleaner production options; The results 
obtained should be matched with the estimated/workedout during technical evaluation. 
Shortcomings should be highlighted and taken care of. The monitoring and review of the 
implemented measures should be presented so that to desire to minimize waste is encouraged.  

c) Effects of high dissolved solids and hardness to the quality of paper; The dissolved solids and 
in raw water is comparatively high compared to the standard values and it will increase 
further with the implementation of the proposed suggestions. The effect of this to the quality 
of paper should be studied separately. 

d) Chemical scanning for Sown-glue Honor-650, Deformer, Modified Starch, Wax, Bleaching 
Reagent and Antiseptic for possible toxic substances since the manufacturers have not 
specified the chemicals present in them. This must also be extended for wastewater since it 
uses waste paper as raw material.  

e) To study the suitability of dried sludge from the sludge drying beds as fuel to the boiler; 
There is a possibility of using this sludge as fuel to the boiler after grinding it with suitable 
means and mixing with a known proportion of saw dust. 

f) To study the suitability of recovered fibre to use in the production process; The fibre 
recovered from the waste streams may be small compared to the required length and it may 
affect the physical properties of produced paper.  

g) To conduct a detail energy audit at least for electrical section since it utilizes 80% of the total 
energy cost.  



 81

REFERENCES 
 
AHUJA, A.K. and BIHANI B.L. (1990), Energy Management in the Pulp and Paper Industry, 
IPPTA, Vol. 2, No. 2, pp. 14-19. 
 
APHA, AWWA and WPCF (1989), Standard Methods for the Examination of Water and 
Wastewater, 17th edition, American Public Health Association, Washington, USA. 
 
AMERICAN WATER WORKS, WATER QUALITY AND TREATMENT, NEW YORK (1950) 
and WATER QUALITY CONTROL, CALIFORNIA (1963), as cited by LEEDEN, F, TROISE, 
E.L., TOOD, D.K. (1990), The Water Encyclopedia, Second Edition, Lews Publications. 
 
ANONYMOUS I  (1991), Paper Recycling, Wamer Fact Sheet, The Wamer Campaign, 83, 
Mount Ephraim, Tunbridge Wells, Kent TN4 8BS, UK. 
 
ANONYMOUS II (1995), Thailand Expansion Galore, Papermaker, Vol. 5, No. 7, pp. 28-29 
  
BRENNAN, W. and PAPPENS, R.A. (1995), Producers Set New Records, Pulp and Paper 
International, Vol. 7, No. 37, pp. 19-23. 
 
BURKE, M. (1995), Zero Emission Target for North Sea Discharges Criticized, Environmental 
Science and Technology, Vol. 29, No. 9, pp. 404A. 
 
CANADIAN COUNCIL OF RESEARCH AND ENVIRONMENTAL MINISTRIES (1987), 
Canadian Water Quality Guide Lines, as cited by LEEDEN, F, TROISE, E.L., TOOD, D.K. 
(1990), The Water Encyclopedia, Second Edition, Lews Publications. 
 
CHANDAK, S. P., GUPTTA, P.K., WADHWA, R. and KUMARA, S. (1995), From Wastes to 
Profits, Technical Manual Series 1, National Productivity Council, New Delhi, India. 
 
DALEY, V.P.R. (1994), Toward a Greener Pulp and Paper Industry, Environmental Science and 
Technology, Vol. 28, No. 12, pp. 527-542.  
 
ECONOMOPOULOS, A.P. (1993), Assessment of Sources of Air, Water and Land  Pollution, 